product name

Poulan Pro XEG1182HAR Tractor

Model: XEG1182HAR Tractor

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

MOWER LIFT

...
...
1
L.H. Side Panel PLN-532121046

...
2
Engine Belt Guard Assembly (AYP part number) PLN-532110908

...
3
Access Cover (AYP part number) PLN-532121794

...
4
Lift Adjust Handle (AYP part number) PLN-532121891

...
5
Nut (AYP part number) PLN-532110807

...
6
Lift Adjust Rod (AYP part number) PLN-532110811

...
7
Cotter Pin (AYP part number) PLN-876020308

...

...
9
Washer (AYP part number) PLN-819131016

...
10

...
11

...
12
L.H. Lift Bracket (AYP part number) PLN-532007594

...
13
Hex Nut 3/8-16 (AYP part number) PLN-873220600

...
14
L.H. Link Lift (AYP part number) PLN-532007596

...
15
Spring Retainer (AYP part number) PLN-532009135

...
16
Washer (AYP part number) PLN-819171713

...
17
NUT.HEX.JAM.1/2-13 PLN-873350800

...
18
Lock Washer (AYP part number) PLN-810040800

...
19
Arm Suspension (AYP part number) PLN-532105424

...
20
Assist Spring Adjust Bolt (AYP part number) PLN-532005328

...
21
Washer 13/32 x 13/16 x 16 Ga. (AYP part number) PLN-819131316

...
22
Assist Spring Bracket (AYP part number) PLN-532124670

...
23
Lift Assist Spring (AYP part number) PLN-532124687

...
24
Pivot Center Stud (AYP part number) PLN-532105413

...
25
Suspension Bracket (AYP part number) PLN-532105501

...
26
Klip Ring (AYP part number) PLN-812000037

...
27
Washer (AYP part number) PLN-819151216

...
28
Stop Depth Trunnion PLN-532110810

...
29
Lift Shaft (AYP part number) PLN-532120137

...
30
Heat Side Shield Bracket (AYP part number) PLN-532110904

...
32
NUT.HEX.3/8-16UNC PLN-873220600

...
33
Grommet (AYP part number) PLN-532009151

...
35
Heat Shield Base PLN-532124220

...
36
Klip Ring (AYP part number) PLN-812000022

...
37
Washer (AYP part number) PLN-819292016

...
41
Spring Retainer (AYP part number) PLN-532124671

...
42
R.H. Lift Link (AYP part number) PLN-532105503

...
43
PLUNGER BUTTON KIT PLN-532125925

...
44
R.H. Panel Side PLN-532121045

...
45
Handle Grip (AYP part number) PLN-532109413

...
46
PLUNGER BUTTON KIT PLN-532125925

...
47
Lift Lever Assembly (AYP part number) PLN-532121002

...
48
Lever Rod Assembly (AYP part number) PLN-532121006

...
49
Bolt, Hex Head 3/8-16 UNC x 1-1/2 (AYP part number) PLN-874930624

...
50
Locknut (AYP part number) PLN-873680400

...
51
Washer Td. Hex Screw (AYP part number) PLN-817490608

...
52
Carriage Bolt 5/16-18 x 1 (AYP part number) PLN-872140508

...
53
Washer (AYP part number) PLN-819111610

...
54
NUT.71038.31-18.HEX.NYLOCK PLN-873800500

...
55
Shoulder Bolt (AYP part number) PLN-532007901

...
56
NUT.CROWNLOCK.1/4 PLN-873680400

...
57
Carriage Bolt 3/8-16 x 3/4 (AYP part number) PLN-872140606

...
58


...
60
HCS 1/4-20. PLN-539990071

...
61
Heat Shield Brace PLN-532124290

...
62
Washer (AYP part number) PLN-819090816

...
68
HCS 5/16C X 3/4 PLN-539976934

...
69
WASHER - 15X7.3X1.6 PLN-734116301

...
70
SLW 3/8 STD PLN-539990118
...
...
...
Processing